2030/2060G & 5 F4-F Mt

R BB & 100  200/20606 Series Parts Manual

A W72 #44:/Machine Body & Thread Tension Adjusting Mechanism




A W72 #44:/Machine Body & Thread Tension Adjusting Mechanism

Fe AR R PartName EFH#IAR Description Mg
0 30-3Q | 30-4Q | 60-3@ | 60-4Q

A-4 14201001 TH B Face Plate 1

A-5 142511001 AR EBEET Screw For Face Plate(Upper) 1 1
A-6 135511047 | [H{HR FHR4ET Screw(11/64" n=40) 2 2
A-7 14212001 PR AT 25 Thread Take Up Cover 1 1
A-8 401511031 | BRZRATBLES0EE] | Screw(11/64” n=40) 1 1
A-9 14213001 AT Bid 2k Upper Thread Guide Pin 1 1
A-10 | 142516001 | %I #F [k 2k 40 X 42 | Nut For A-9 1 1
A-13 | 1351300100 | /MNJe2R 9240 Sub Upper Thread Tension 1 1
A-14 | 135515001 | /NRZBEEISLMBAT | Screw(11/64” n=40) 1 1
A-15 | 14213004 N TR 27 Arm Thread Guide 1 1
A-16 | 101511005 | L7 2A024T Screw(9/64” n=40) 1 1
A-17 | 14213005 TH B 2877 Face Plate Thread Guide 1 1
A-18 | 101511005 | THIAR £/ 424T Screw(9/64" n=40) 1 1
A-20 | 101511005 | #R/AJH24T Screw(9/64" n=40) 1 1
A-21 | 14223001 ML I 28 Je gk yil 65 Upper Thread Oil Felt 1 1
A-23 | 14237001 HL2S 75 p8 Model Mark 1 1
A-24 | 14237002 D it Model Mark 1 1
A-25 | 14237003 HLESHLS hE Machine Number Plate 1 1
A-26 | 14226001 L5 R EET Pin For A-25 2 2
A-27 | 14201002 & Top Cover 1 1
A-28 | 14222001 I oS Gasket For Top Cover 1 1
A-29 | 201511020 R ARET Screw(11/64" n=40) 8 8
A-30 | 14212002 S5 I AR Back Cover(A) 1 1
A-31 | 14222002 JEi FIT 3 A 2 e Gasket For Back Cover(A) 1 1
A-32 | 14212003 JE HG AR Rear cover Plate 1 1
A-33 | 14222003 J TG AR R Rear COVER PLATE Gasket 1 1
A-34 | 14212004 F ik 55 B B/T Solenoid Bracket 1 1
A-35 | 14222004 FE A4k T A e 3 Gasket for B/T _ Solenoid 1 1
A-36 | 14212005 FEL B4k % e Al Gasket for B/T Solenoid 1 1
A-37 | 14230001 180 4% WA gk 2EL A B/T Solenoid Asm 1 1
A-38 | 406511009 | #Z4T 11/64X40X8 | Screw(11/64" n=40) 4 4
A-39 | 402511003 | #Z4T 11/64X40X 10 | Screw(11/64" n=40) 9 9
A-40 | 14215001 AR Needle Plate 1

A-4 14201001 TH B Face Plate 1

A-42 | 14215002 HER Slide Plate 1 1
A-43 | 14227001 HEMEE Slide Plate Spring 1 1
A-44 | 101511019 | HEAR FEMEET Screw For A-43 2 2
A-45 | 13812111 Je 10 P Gauge Plate 1 1
A-46 | 101511002 Je 10 FERZET Screw(11/64" n=40) 2 2
A-47 | 142530002 | BRI X HEFT Bed Base(Front) 2 2
A-48 | 142530003 | M3k 5 S AT Bed Base(Rear) 2 2
A-49 | 12922001 1% 3E Face Plate Rubber Cap 3 4
A-50 | 13522008 R e Bed Rubber Cap 1 1
A-51 | 14222007 gy g Top Cover Rubber Cap 3 3
A-52 | 14222008 Bla52 57 M2 %€ | Feed Regulator Shaft Rubber 1 1
A-53 | 14222009 JE B 4% #h 4 5 82 0% | Climb Device Adjusting Shaft 2 2




A BL52 & /Machine Body & Thread Tension Adjusting Mechanism




A W72 #44:/Machine Body & Thread Tension Adjusting Mechanism

FF NFEMES £ ¥ PartName EAF#IE Description B
0 30-3Q | 30-4Q | 60-3@ | 60-4Q

A-54 | 14222010 B2 )5 ¥ Aitg 7 % | Feed Adijusting Shaft Rubber 1 1
A-55 | 13522008 IEONE TS Arm _ Back Part Rubber 1 1
A-56 | 12922001 L& Arm _ Back  Part  Rubber 1 1
A-57 | 10122005 MLTE G A G % FE Arm__ Back  Part  Rubber 6 6
A-58 | 14222014 3145 i 284S | Arm Upper  Part  Rubber 1 1
A-59 | 10122013 LT BB %E Arm Upper Part Rubber 1

A-60 | 11421300100 | Je£k 284044 Thread  Tension __ Control 1 1
A-61 | 14222016 e 28 25 B v P Rubber Cap For A-60 1 1
A-62 | 14226002 A ZRET Tension Release Pin 1 1
A-63 | 135511001 I 2k 28 X [ BT Screw(15/64” n=28) 1 1
A-64 | 14212007 2B I Cable Holder 3 3
A-65 | 101511002 HH 28 S hZET Screw(11/64” n=40) 3 3
A-66 | 14212008 A 55 AR 28 e Holder for Upper Thread Oil 1 1
A-69 | 14222007 L EES Rubber Cap 1 1
A-70 | 1423001000 Bl R A Reverse Feed Assembly 1 1
A-71 | 14213011 ESNESA Arm Thread Guide Plate(L) 1 1
A-72 | 1423102600 LReR At Bobbin Winder Assembly 1 1
A-73 | 14212067 FHIHAR Keep off Plate 1 1
A-74 | 421513061 T 2 [H] 72 34T Screw (M3) 2 2
A-75 | 421513038 BZ£T M3 X 6 Screw (M4) 2 2
A-76 | 1423001100 T2 20 28 Electronic __Thread _ Clamp 1 1
A-77 | 14215003 R (ZFE2E Needle plate (triple sync) 1
A-78 | 4031360100 i 4 il LA Tension control Component 1 1
A-79 | 11419001 )k J] Thread Cutter 1 1
A-80 | 14201014 MR (ZFEZH Panel (triple Sync) 1
A-81 | 114511003 SRR ERIRET Screw 3 3
A-82 | S10008 N 7S i S K BE AT | Screw (M4) 1 1
A-83 | 114511015 BEET Screw (9/64"X40) 2 2




B 34t #F#544:/Upper Shaft & Needle Bar Mechanism




B &%t #F#B44/Upper Shaft & Needle Bar Mechanism

i AT A FK PartName FEHEIR Description A

0 30-3Q | 30-4Q | 60-3@ | 60-4Q
B-1 14202001 Bt Upper Shaft 1 1
B-2 14226003 I Bl el A A Oil Adjusting Pin For B-1 1 1
B-3 114222002 | ATE O BRI O-Ring For B-2 2 2
B-4 10123003 YHLACS Spring for B-2 1 1
B-5 14228001 vl B 1 T 48 T T 3 | Washer for B-6 1 1
B-6 14223003 YEH U T Y Upper Shaft Felt 1 1
B-7 14228002 i 8 B2 B8 #8 | Upper Shaft Urethan Washer 1 1
B-8 14204001 EHAF AR Link Cam 1 1
B-9 142530004 | AFAFHi4A A7 884] | Screw(9/32” n=28) 1 1
B-10 | 114222002 | #t4T#iAK E 47 o TP | O-Ring for B-9 1 1
B-11 | 402530005 | &t4T mhias XA M2%E] | Screw(9/32” n=28) 1 1
B-12 | 14203001 e IEIES Upper Shaft Front Bushing 1 1
B-13 | 14210001 P T Balance Cam 1 1
B-14 | 409514001 | FAh-F#ishiB4eT Screw(1/4” n=40) 2 2
B-15 | 14203002 BRI RS Upper Shaft Middle Bushing 1 1
B-16 | 135515008 | I % 5 il £ 57 SL 4% | Screw(15/64" n=28) 1 1
B-17 | 14208001 X Upper Shaft Collar 1 1
B-18 | 101515007 | I 4h'XpEi24T Screw(1/4” n=40) 2 2
B-19 | 1422500100 | FHhik#E A4t Upper Shaft Gear Ass’ v 1% 1%
B-20 | 101515002 | FHhiA%eig4T Screw(1/4” n=40) 2 2
B-21 | 14203003 i EE Upper Shaft Rear Bushing 1 1
B-22 | 14222020 I Bl 2 2 ek Oil Seal for B-21 1 1
B-23 | 14201003 Fip Pulley 1 1
B-24 | 14237005 [Eka s plate with trademark 1 1
B-25 | 510009 T 50 X[ 24T Screw(15/64” n=28) 2 2
B-26 | 101511005 | HZ4T Screw(9/64" n=40) 1 1
B-27 | 1423800100 | HkZRAT4H 1t Thread Take-Up Lever | 141 1%
B-28 | 101515002 | BkLRHAN e A1 0RE] | Screw(1/4” n=40) 2 2
B-29 | 136514002 | BkLBATH'X[EMRE] | Screw(15/64" n=28) 1 1
B-30 | 14208002 Bk 28 AT 40 44 /5 5 47 | Protection Plate for B-8 1 1
B-31 | 14202002 AT Needle Bar 1 1
B-32 | 14203004 AT EihE Needle Bar Upper Bushing 1
B-33 | 14203005 AT THhE Needle Bar Lower Bushing 1
B-34 | 14209001 AT RS Needle Bar Guide Slide Block 1
B-35 | 13513011 AT £ 35 Needle Bar Thread Guide 1 1
B-36 | 101511006 | &FATid £ IFHE4T Screw(1/8” n=44) 1 1
B-37 | 1420302800 | Ef#i#s4H {4 Coupling (tvpe d) 1 1
B-38 | 510018 RIERL Al Screw(M6) 6 6
B-39 | 13523001 ESECt Upper Shaft Felt 1
B-43 | 14235001 LeeR KA 5E Winding wheel 1 2




C B4k F4h¥4:/Upright Shaft & Lower Shaft Mechanism

e ‘4 / C-24

C-20

C-24

C-15

70




C B3I T84 /Upright Shaft & Lower Shaft Mechanism

i AT A FK PartName FEHEIR Description A
0 30-30 | 30-4Q | 60-3q | 60-4Q

c-1 14202003 il Upright Shaft 1 1

c-2 14225002 A e AE Upright Shaft Upper Gear Asm 1 1

c-3 101515002 | "% FIGESERAT Screw(1/4” n=40) 2 2

c-4 14203006 =i R Upright Shaft Upper Bushing 1 1

C-5 135515008 | "¢l |- %l £ X [ 4% | Screw(15/64" n=28) 1 1

C-6 14203007 R R Upright Shaft Lower Bushing 1 1

c-7 135515008 | "% 4k T il £ K [H] 4% | Screw(15/64" n=28) 1 1

c-8 14225003 R VSRR Upright Shaft Lower Gear Asm 1 1

c-9 101515002 | 'B&HH R UGECHRET Screw(1/4” n=40) 2 2

C-10 | 14202004 T4 Lower Shaft 1 1

C-11 | 14225004 AR Lower Shaft Gear Asm 1 1

C-12 | 10123003 I A v FE Lower Shaft Felt 1 1

C-13 | 135520007 | FAhijkid FE424T Cap Screw for Lower Shaft Oil 1 1

C-14 | 101515002 TG K EMRE] | Screw(1/4” n=40) 2 2

C-15 | 14203008 s Lower Shaft Rear Bushing 1 1

C-16 | 135515009 | | % J5 il £ X [H] 4% | Screw(15/64" n=28) 1 1

C-17 | 14203009 LR RS Lower Shaft Middle Bushing 1 1

C-18 | 14203010 I IRES Lower Shaft Front Bushing 1 1
C-19 | 14203011 I IGIEESS Lower Shaft Front Bushing 1 1

C-20 | 135515008 | T %y fiif i 5 X [ 4% | Screw(15/64" n=28) 1 1

C-21 | 142530007 | THhyME A T4%E4] | Screw(3/16” n=32) 1 1

C-22 | 14227002 JHH R 1 Spring for C-23 1 1

C-23 | 10108002 N Lower Shaft Collar 1 1

C-24 | 101511012 | FHIZEEHZET Screw(11/64" n=40) 2 2

C-25 | 13618003 JiEAR 244 Rotary Hook Asm 1 1

C-26 | 10818001 JiEAR 244 Rotary Hook Asm 1 1
C-27 | 10818501 AR Bobbin 1 1

C-29 | 13618001 RO Bobbin Case Asm

C-30 | 10818502 RO Bobbin Case Asm 1 1
C-31 | 13612005 JEAR 78 A1) Inner Bobbin Stopper 1 1

C-32 | 201511020 | JiEgtR sEL/AIMBET Screw(11/64” n=40) 1 1




D &t FE ¥ ¥4t /Lower Feed Mechanism




D 4t FE 5 #44:/Lower Feed Mechanism

i AT A FK PartName FEHEIR Description A
0 30-3Q | 30-4Q | 60-3@ | 60-4Q
D-1 142530008 | 4 WEUFT Feed Regulator Dial Shaft 1 1
D-2 14222021 PR IZEA O B | O-Ring For D-1 1 1
D-3 1421100100 | 4 #AbREE Dial 1 1
D-4 101511022 | % FEARELORET Screw(3/16” n=28) 1 1
D-5 11426022 1B Stopper pin 1 1
D-6 11427034 1B Spring for stopper pin 1 1
D-8 14201006 &f R R Feed Regulator 1 1
D-9 14226005 AL R R Feed Adjusting Shaft 1 1
D-10 | 136514002 | #EEFEE S k24T | Screw(15/64" n=28) 1 1
D-11 | H05032 At B R T 11 24 P E-Ring For D-8 1 1
D-12 | 14227004 CA N AL OA Spring For D-8 1 1
D-13 | 14212013 At IR PR AR Holder For D-12 1 1
D-14 | 402511003 | #HFE S FEARIRE] | Screw(11/64" n=40) 2 2
D-15 | 14202005 5557 T4l Reverse feed lever shaft 1 1
D-16 | 001137 0 P O-Ring For D-15 1 1
D-18 | 1420400300 | f3|2%4% T #4014 | Reverse Feed Lever Crank | 1 41 148
D-19 | 409511015 | 13| %% 3 =F i 4 9 X | Screw(3/16” n=28) 1 1
D-20 | 201511020 | f3| %% 3 =F i 46 37 3k | Screw(11/64" n=40) 1 1
D-21 | 14227005 B 459 - h i 25 Return Spring For D-17, D-18 1 1
D-24 | 14205001 &t R EAT Connecting Rod For Feed 1 1
D-25 | 14226006 & IR AT 4 Pin For D-24 1 1
D-26 | S09006 H2ET M4 X 4 Screw(M4) 1 1
D-28 | 14205002 FI48 1A B/T Solenoid Crank 1 1
D-29 | 14226007 130 48 3% AT 4 Pin For D-28 1 1
D-30 | H05029 18] 4% FE AT 88 JF O £4 | E-Ring For D-29 1 1
D-31 | 14212064 13 44 3% AT 5 Pl B/T Solenoid Crank Spacer 1 1
D-32 | 14202023 gk & Feed Regulator Shaft 1 1
D-33 | 14203025 45 & e Feed Regulator Shaft Bushing 1 1
D-34 | 135515008 | f3|%% & 4 5 K [A 42 | Screw(15/64" n=28) 1 1
D-35 | 14208001 355 & X el Stopper Collar For D-32 1 1
D-36 | 101515007 | f5|2% & 'K PE[H24T Screw(1/4” n=40) 2 2
D-37 | 14212065 Fl4E S B AR Slide Block Guide Plate 2 2
D-38 | 101511008 | ¥ SHAEET Screw(11/64" n=40) 4 4
D-39 | 14209012 NN Slide Block 2 2
D-40 | 14202024 514% & ¥ He i Slide Block Shaft 1 1
D-41 | 14202025 5145 & <R Reverse Shaft For D-32 1 1
D-42 | 14226020 8145 & ~OR e Connecting Pin For D-41 1 1
D-43 | 136514002 | SRS EMR4T Screw(15/64” n=28) 1 1
D-44 | 14210006 B A A M Feed Cam 1 1
D-45 | 101515007 | G ikAm AR IRE] | Screw(1/4” n=40) 2 2
D-46 | H04003 AR ST 14 P C-Ring For D-44 1 1
D-47 | 14205012 B AR Connecting Rod For D-44 1 1
D-48 | 14226023 AT AT 4 Pin For D-47 1 1
D-49 | 406511009 | iAAGIEFTAHHE4T Screw(11/64” n=40) 1 1
D-50 | 14205013 AR A AT Feed Connecting Rod 1 1
D-51 | 14226021 3% Af #ih 3% AT F % 4T | Pin For D-50 1 1

#5010 W




D &t FE ¥ ¥4t /Lower Feed Mechanism

11 W




D 4t FE 5 #44:/Lower Feed Mechanism

5 NO. NS £ %% PartName TR Description ¥HE
30-30 | 30-4Q | 60-30 | 60-4Q
D-52 135511009 TOEATES S SLME4T | Screw(15/64" n=28) 1 1
D-53 14204021 IEAGREAT FHiAN | Level Feed Shaft Crank(Rear) 1 1
D-54 135513002 | JEAG HEAT T AN | Screw(15/64" n=28) 1 1
D-55 14205014 16 T AT Crank Rod 1 1
D-56 14226022 6 T AT Connecting Pin for D-55 1 1
D-57 135511048 | 6 4 AT 4 S kiR | Screw(3/16" n=32) 1 1
D-58 14204022 6 )5 AN Feed Lifting Shaft Crank(Rear) 1 1
D-59 135511048 | A 7 Jo AN 9 K2 | Screw(3/16” n=32) 1 1
D-60 13531001 51424R T (301763) | Reverse feed lever 1 1
D-62 135511009 | {8454 F & B 4] | Screw(15/64" n=28) 2 2
D-63 135511022 | {®|4%4R F HihB AT Screw(3/16” n=28) 1 1
D-64 14202006 AT il Level Feed Shaft 1 1
D-65 14203012 A il A Level Feed Shaft Bushing 1 1
D-66 409515004 | JEAG A %S K] | Screw(15/64" n=28) 1 1
D-67 10108003 32 A1 il X Collar for D-64 1 1
D-68 135515004 | J%AT il X [E 24T Screw(1/4” n=40) 2 2
D-69 H03001 IEAG A 8 C-Ring for D-64 1 1
D-70 14204004 7 20 i AR Feed Bar Crank 1 1
D-71 101511016 | e dhi il I EHR4ET | Screw(3/16"” n=28) 2 2
D-72 14202007 5 B8 A U Bl Feed Bar Shaft 1 1
D-73 13528004 5 SRR O Bl 5 P Washer For D-72 1 1
D-74 406511009 | ZF (. Co fhB AT Screw(11/64” n=40) 1 1
D-76 10423005 IEAT A A il 28 Oil wick 2 2
D-79 14214001 AT Feed Dog 1
D-80 101511018 | %A A HRET Screw(1/8" n=44) 2 2
D-83 14203025 16 7 il A2 Feed Lifting Shaft Bushing 1 1
D-84 135515009 | A HH A B EMRET | Screw(15/64" n=28) 1 1
D-85 10108003 16 7 il X Collar for D-89 1 1
D-86 135515004 | 4 i K B2 AT Screw(1/4” n=40) 2 2
D-87 14212018 1 Al e A3 P8 | Washer for D-89 1 1
D-88 H03001 CisbZi i pAM ME | C-Ring for D-89 1 1
D-89 14202008 6 2 4 Feed Lifting Shaft 1 1
D-90 142520001 | f8|5%4R F e 4 BBI4R | Stud Screw for D-91 1 1
D-91 14222023 B4R F 5 o7 el Upper Stopper Rubber for 1 1
D-92 14203014 B FEAA A FHE | Lifting tooth feeding shaft 2 2
D-94 409515004 | EAGHA FHEMRET | Screw(15/64" n=28) 1 1
D-95 135515009 | A A HHEMRET | Screw(15/64" n=28) 1 1
D-96 14206002 g Feed bar asm 1 1
D-97 1420600100 | & HhAN 444 Crank assembly 14 148
D-97-1 | 14205003 6 2 A Lift crank 1 1
D-97-2 | 14209002 EInPARISEEN Lifting block 1 1
D-97-3 | 14202009 6 g g Lift shaft 1 1
D-97-4 | 406511009 | #H A 4HHB4T Screw 1 1
D-97-5 | 101511016 | {7 dh#Nt24T Screw 1 1
D-98 14212068 b7 Feed regulator key-press 1 1
D-99 13527009 e Dial spring for stopper pin 1 1
D-100 14214002 EARE (=[E) | Send Bougat (triple sync) 1
D-101 | 1420202300 | 514 & 44t Feed Regulator Shaft Asm. 1 1

12 |




E BY4k ¥4 /Thread Trimmer Mechanism

E-38
§ E-49

RE15

013 1




E Y43 ¥4 /Thread Trimmer Mechanism

i AT A FK PartName FEHEIR Description A
0 30-3Q | 30-4Q | 60-3@ | 60-4Q
E-1 13619001 EJ] Fixed Mes 1 1
E-2 136517001 SE JINEET Screw(9/64" n=40) 1 1
E-3 113515002 SEJIE A TEET | Screw(1/8" n=40) 1 1
E-4 402516007 | J& 7718 5 02 4T 41 | Nut(1/8” n=40) 1 1
E-5 14212019 PANA Thread Retaining Plate 1 1
E-6 406511009 | S ZRHIEAT Screw(11/64” n=40) 1 1
E-7 42128003 o> LRI AT 2 B Washer for E-5 1 1
E-8 13619002 zhJ] Rotary Mes 1 1
E-9 136517003 | #f JJHE4T Screw(11/64" n=40) 2 2
E-10 14204005 DAL Thread Trimming Holder 1 1
E-11 | 14212021 N JIZE R R Thread  Trimming  Holder 1 1
E-12 | 136517001 | #) JJZR EHOBAT Screw(9/64” n=40) 3 3
E-13 14205004 Y J13%FT Thread Trimming Lever 1 1
E-14 | 142520002 | VI TJFEFFHA7H2%] | Stud Screw for E-13 2 2
E-15 | 116516006 | 17] 74T fli {7 42 £F Nut for E-14 2 2
E-16 14204006 7] J1ORZE) AR Thread Trimming Lever 1 1
E-17 | 413513023 | Y] JJBX & il 4§ 32 & | Screw(M6) 1 1
E-18 | 14202010 IDAE I Thread Trimming Shaft 1 1
E-19 | 14203015 DAL ESS Thread  Trimming _ Shaft 1 1
E-20 | W02001 L K P Spring Washer 2 2
E-21 | 13601010 1] 28 ™ % 4th B KN 9 | Guide Bush for Return Spring 1 1
E-22 | 13627005 1] 28 ™ %6 i 4 & 47 | Slide Arm Return Spring 1 1
E-23 | 14204007 A AN Slide Arm 1 1
E-24 | 14208007 P A AR AL | Roller 2 2
E-25 | 142520003 | A HhAMZ4T Stud Screw for E-24 2 2
E-26 | 142516005 | A 4lfigHE Nut(3/16” n=32) 2 2
E-27 14204008 P A A Cam Follower Crank 1 1
E-28 | 136514002 PR AT AR RRET Screw(15/64” n=28) 2 2
E-29 | 14227007 LR A Return Spring 1 1
E-30 | 14204009 IRz il A Stopper Lever 1 1
E-31 | 136514002 | MXENFHE AT HRIRE] | Screw(15/64" n=28) 2 2
E-32 | 20108001 LN Collar for E-18 1 1
E-33 | 201514002 | SXzhilh S EME4T Screw(11/64” n=40) 2 2
E-34 | 14209003 I 2 2l B A7 e Stopper 1 1
E-35 | 135511048 | WX#HHIR (7 ERIZE] | Screw(3/16” n=32) 2 2
E-36 | 40928020 UK ) %ih R 47 B #2 £T | Washer 2 2
E-37 | 14222024 [ A7 e 22 i Stopper Lever Cushion Rubber 1 1
E-38 | 13610003 AR Mes Cam 1 1
E-39 | 116514005 | )£k §CH24T Screw(1/4” n=40) 2 2
E-40 | 14212023 FH A4 FEAT AT Clutch Lever 1 1
E-41 | 142520004 | ATAFrh 4l {7 24T Stud Screw for E-38 1 1
E-42 | 409516020 | BRAZ A HEEE Nut(15/64" n=28) 1 1
E-43 | 142530009 | ATATBRAZ AT 424] | Stud Screw for E-38 1 1
E-44 | 409516020 | BRA7 i HEES: Nut(15/64"” n=28) 1 1
E-45 | 142520005 FE, 1 8 3% AT 4l 47 92 | Stud Screw for E-47 1 1
E-46 | 116516006 EE G 2 3% AT A 47 2 | Nut(3/16” n=32) 1 1

14 T




E BY4k ¥4 /Thread Trimmer Mechanism

E-38
§ E-49

RE15

15 5




E Y43 ¥4 /Thread Trimmer Mechanism

i AT A FK PartName FEHEIR Description A

0 30-3Q | 30-4Q | 60-3@ | 60-4Q
E-47 | 14212024 JERTAT AT 3% AR Base Plate 1 1
E-48 | 417530306 | WRATH7 4 M5x15 Screw(M5) 3 3
E-49 | 13628003 P28 ™ 50 BT F ] Washer For E-39 2 2
E-50 N01001 2R M4 Screw(M4) 2 2
E-51 | 14205005 FE A R AT Solenoid Connecting Link 1 1
E-52 | 14226008 FE Ak AT Solenoid Pin 1 1
E-53 | 402511003 R Ak AT A2 4] | Screw(11/64" n=40) 1 1
E-54 | 125515003 CERA S R Screw(11/64" n=40) 1 1
E-55 N01004 Bl Ak AT A R Nut(M5) 1 1
E-56 | 1423000500 | 7] 7] ef ik 0 A Thread Trimming Solenoid 1 1
E-57 | 14212027 FE Bk ] 7 48 Base for E-51 1 1
E-58 | WO02004 FEf 2 6] g B2 5 % | Washer 2 2
E-59 | 401513001 FEL G ] 5E 29 MEET | Screw(15/64" n=28) 2 2
E-60 | W01001 ] Washer 2 2
E-61 | W02018 15 4 P Spring Washer 2 2

#5016 W




F Ei%%#44:/Thread Trimmer Mechanism

17 W




F k&% #8544 /Thread Trimmer Mechanism

FF NFEMES £ ¥ PartName EAF#IE Description B
0 30-30 | 30-4Q | 60-3q | 60-4Q

F-1 14202011 [ JER T 1 7 Climb Device Adjusting Shaft 1 1
D-33 | 14203025 JF BB T 1R 15 4 A7 %l | Climb Device Adijusting Shaft 1 1
F-3 14203018 JE B4R T8 5 A5 %l | Climb Device Adjusting Shaft 1 1
F-4 125515003 | JEBAIERE T iE T il A # | Screw(11/64” n=40) 1 1
F-5 10108003 X Collar for F-1 2 2
F-6 135515004 X ERET Screw(1/4" n=40) 4 4
F-7 14227008 JE B T Bl B A7 B Return Spring for F-1 1 1
F-8 142530010 | JE ISR T flaB %] Holder for F-7 2 2
F-9 14210003 IR AR Upper Feed Driving 1 1
F-10 | 101515007 | JARLA HAR YA 02%] | Screw(1/4” n=40) 2 2
F-11 | 14204010 LA Bl AR Upper Feed Driving 1 1
F-12 | 14226009 LA A Connecting Pin for F-11 1 1
F-13 | 14204011 JEBE Tl 28 fi B | Connecting Link for F-11 1 1
F-14 | 14202012 [ B T e <7 B8 Upper Feed Driving Control 1 1
F-15 | 101511016 | JEMHE T4 BEM2E] | Screw(3/16” n=40) 4 4
F-16 | 14202013 [ IR T e S 28 2l Connecting Shaft for F-14 1 1
F-17 | HO5011 SRR 14 P C-Ring for F-16 1 1
F-18 | 14205006 $E T fl i 15 B A% AT | Upper Feed Driving 1 1
F-19 | 113514002 | & %l i 15 i B 3% 4T | Screw(11/64" n=40) 2 2
F-20 | 14204012 $E T Al 1R 1 i RN Upper Feed Driving Crank 1 1
F-21 | 401511009 | & F % i 5 dl 44 2 X | Screw(15/64" n=28) 1 1
F-22 | 14226010 PR T A0 A 5 i A A Connecting Pin for F-20 1 1
F-23 | 14202014 [ B T il 20 A Upper Feed Driving Shaft 1 1
F-24 | 14203019 [ IR T el A i 2 Upper Feed Driving Shaft 1 1
F-25 | 14203020 [ BB T Bl A B 2 Upper Feed Driving Shaft 1 1
F-26 | 135515008 | R A #lA A MEMRE] | Screw(15/64” n=28) 2 2
F-27 | 14205007 L RIS L phh A AT Upper Feed Driving Rod 1 1
F-28 | 14212029 JE 5% L it B4 4T 3 | Upper  Feed  Driving  Rod 1 1
F-29 | 101511005 | i#EAT£k JetB4T Screw(9/64” n=40) 1 1
F-30 | 142520006 | [ fi13% k) i 44 3% #F 4l | Hinge Screw for Upper Feed 1 1
F-31 | 14204013 T A6 g A Upper Feed Connecting Link 2 2
F-32 | 14202015 L A 458 e A Upper Feed Connecting Link 1 1
F-33 | H05031 326 el gy 49 8% 4% %l FF 1 | E-Ring for F-32 2 2
F-34 | 14204014 [T BRI AL gt A <7 28 Upper Feed Lever Rock 1 1
F-35 | 14204015 L A Upper Feed Lever Rock 1 1
F-36 | 135515009 | %l AN 24T Screw(15/64” n=28) 1 1
F-37 | 14203021 & AT Upper Feed Lever 1 1
F-38 | 142520007 | % A7 pH AW 3% AT 4l A7 82 | Upper Feed Lever Driving 1 1
F-39 | 409516020 | j% A pH A7 3% #F 4l A7 82 | Nut(15/64" n=28) 1 1
F-40 14205008 k] ph A AT Presser Bar Bracket 1 1
F-41 | 142520006 | i% k| il 1 3% AT %l {7 42 | Hinge Screw for F-40 1 1
F-42 | 14226011 L A A5 e Pin for F-40 1 1
F-43 1421600100 | JEBIZH A4 Upper Feed Presser Foot 1

F-44 | 14205009 JE AT Upper Feed Lever 1

F-45 | 135511030 | ERIHZ4T Screw(9/64” n=40) 1 1
F-46 | 14205010 Ji B4 5 4 A5 Al 3% | Upper  Feed Lever Level 1 1
F-47 | 14204016 T B3 Al i A B A Upper Feed Lever Level 1 1
F-48 | 135513002 | J& fI#% #h il 45 i # Y | Screw(15/64" n=28) 1 1

#5018 W




F Ei%%#44:/Thread Trimmer Mechanism

019 1




F k&% #8544 /Thread Trimmer Mechanism

i AT A FK PartName FEHEIR Description A
0 30-30 | 30-4Q | 60-3q | 60-4Q

F-49 | 142520009 | A il 44 3% AT 4 47 42 | Screw(9/32" n=28) 1 1
F-50 | 135516006 | A il 44 3% AT 4l 47 42 | Nut(9/32" n=28) 1 1
F-51 | 14202016 [ IR 2 Upper Feed Lever Level 1 1
D-92 | 14203014 6 AT A B Upper Feed Lever Level 1 1
F-53 | 135515008 | J& I3 #h 4l A 4l % | Screw(15/64" n=28) 1 1
F-54 | 14203023 T AR A il A il Upper Feed Lever Level 1 1
F-55 | 409515004 | J& I 4% ) il 45 %l £ | Screw(15/64" n=28) 1 1
F-56 | 001046 JERI$%E N5 0 KR | O-Ring for F-51 1 1
F-57 | 1421100200 | JE AT b 5484 | Climb Device Dial Ass’ y(Top 1 1
F-58 | 14210004 L EEPRELAT % | Climb  Device  Eccentric 1 1
F-59 | 1421100300 | J& B8 75 L Sk #5 £ | Climb Device Dial Ass’_v(Arm) 1 1
F-60 14210005 I R IR R Climb Device Eccentric 1 1
F-61 | 101515010 | A M#E~ SMZE] | Screw(15/64" n=28) 4 4
F-62 | 14226012 Rl s Pin for F-57, F-59 2 2
F-63 | 14227009 brAL b A Spring for F-62 2 2
F-64 14212031 iR s Y Climb Device Dial Support 2 2
F-65 | 13504008 [T RIS 2h Al A o A Upper Feed Lever Level 1 1
F-66 | 135511032 | J& B3 2h 4l A i 4 | Screw(15/64" n=28) 1 1
F-67 | 1420900400 | % ) fi /= gl 44 15 | Upper Feed Level Adijusting

F-67 | 142530011 | A4 A AN 1A 17 | Upper Feed Level Adijusting 1 1
F-68 | 11628005 FEH R 1 S A S e Washer for F-67 1 1
F-69 | 413516005 R 08 T AR Nut(M6) 1 1
F-70 | 14209004 5 O T A B Block for F-67 1 1
F-71 | H05029 HH 499 18 5 A O £ | E-Ring for F-67 1 1
F-72 | 14204018 T I B Bh AR Upper Feed Level Driving Link 1 1
F-73 14202017 $& 7t I B 2 5h Bl 85 | Hinge Shaft for F-72 1 1
F-74 | 142511044 | $& 7t JE B % 5h #lf 4§ | Set Screw for F-72 1 1
F-75 | 135515008 | 4/ 7 s 24T Screw(15/64” n=28) 1 1
F-76 | 14205011 PR Z] AN AT Upper Feed Level Driving Rod 1 1
F-77 | 142520006 | # #) i % 3% +F 4l 47| Hinge Screw for F-76 2 2
F-78 14204019 15 i A% AT R Upper Feed Level Holder 1 1
F-79 | 101511005 | 3 &) il 4K 3% 4T J 4% | Screw(9/64" n=40) 2 2
F-80 | 14212034 [ BHEAT SAR Upper Feed Lever Support 1

F-81 | 14209005 [ BHEAT S 3 Upper Feed Lever Support 2 2
F-82 | 116511005 | JEJIEAT SHIRE] | Screw(11/64" n=40) 2 2
F-83 | 14209006 PR T J O T 28 Frame for Upper Feed 1 1
F-84 | 201511020 | #& 7t JF B 5 20 82 | Screw(11/64" n=40) 2 2
F-85 | 135530007 | $EFH/EBIETH24] | Screw(9/32” n=28) 1 1
F-86 | 135516006 | & J J& M i 5 4% £] | Nut(9/32" n=28) 1 1
F-87 | 14227010 $E T I B Upper Feed Pressure 1 1
F-88 1350202100 | RIS Upper Feed Pressure 1 1
F-89 13502027 &I S 4 Sk Fulcrum for F-87 1 1
F-90 | 14209009 JE I EE G A S A Fulcrum for F-88 1 1
F-91 | 135511036 | JEfI¥ & +: 5 [ Hh | Hinge Screw for F-90 1 1
F-92 | 14227011 e Needle Bar Safety Guide 1 1
F-93 14216005 WIER (ZFHH Internal pressure foot (triple 1
F-94 | 14205015 JE %R (=[R2 | Pin Rod (triple sync) 1
F-95 | 14212062 JERIEAT S8 (=[] | Pin-Lever guide plate (triple 1

20 W




G FEJHiR 35 #44: /Presser Foot&Tension Release Mechanism

21 W




G EA T %844 /Presser Foot&Tension Release Mechanism

Fo NFMS ¥ PartName FEHAA Description A
0 30-3Q | 30-4Q | 60-3@ | 60-4Q

G-1 14202018 & EFFE Presser bar 1 1

G-2 14203024 [ B E Presser bar bushing 1 1

G-3 135530004 8 R ARET Pressure Adjusting Screw 1 1

G-4 135516003 | i [RHRET £ KRB} Nut for Pressure Adjusting 1 1

G-5 135530005 | /N RAIR T RAET Sub  Pressure Adjusting 1 1

G-6 14227012 A R Pressure Adjusting Spring 1 1

G-7 13527012 /NI I Y R AT Sub  Pressure Adjusting 1 1

G-8 14216002 ANl Sub Press Foot 1

G-9 135511030 /N E I ET Screw(9/64” n=40) 1 1

G-10 | 14209010 BTS2 Presser Bar Bracket 1 1

G-11 | 135511001 | JR'EATF S 2e424T Screw(15/64” n=28) 1 1

G-12 | 14213009 Kekz) Thread Guide Plate 1 1

G-13 | 401511031 | K AMEET Screw(11/64” n=40) 1 1

G-14 | 14216003 JE R T Presser Bar Lifter 1 1

G-15 | 409515004 | JE IR T 424T Screw 2 2

G-16 | 14202019 [ IR -l Presser Bar Lifter Shaft 1 1

G-17 | 14222018 [ B4R =F- 40 0 T FEl O-Ring for G-16 1 1

G-18 | H05013 [T B =F 3l A 1 44 B E-Ring for G-16 1 1

G-19 | 14227014 T B F il 2 Torsion Spring for G-14 1 1

G-20 | 14209011 JE T 5 Presser Lifter Cam 1 1

G-21 | 135515004 | JEBHHR T MECHRAT Screw(1/4” n=40) 1 1

G-22 | 14212036 R AATAT (D Knee control lifting Lever 1 1
G-23 | 14212037 R AATAT CHD Knee Control lifting Lever 1 1

G-24 | 14212038 FALR M ER AR Loose WIRE CAM Plate 1 1
G-25 | 402511003 | BE¥EIRFHAT AT A 0B AT Screw(11/64” n=40) 1 1
G-26 | 14212039 WA LR AR 2 A Pine Board components 1 1

G-26- | 14212069 FA LR AR JEE AR Pine Board floor 1 1

G-26- | 14202031 S 22 AR % T2 2l Loose wire connection sha 1 1

G-27 | 14226013 S Pivot PIN SHAFT 1 1
G-28 | H05013 A T 4 P 1 1
G-29 | 125515003 | 37 SAhiZ 4T Screw(11/64" n=40) 1 1

G-30 | H05033 e T 4P 1 1

G-31 | 14227015 NaR EA4nEE Spring for G-26 1 1

G-32 | 14202020 B THALAT () 7 | Shaft for G-26 1 1

G-33 | 41728005 e Washer for G-32 1 1

G-34 | HO5006 S AT O P 1 1

G-35 | 14212044 [T S THAT AT Presser Bar Lifting Link 1 1

G-36- | 135511027 | IEAEIR AT AT #{/424] | Hinge Screw for Presser 1 1

G-36- | 142511052 | ME¥EIRAATAT#{7424] | Hinge Screw for Presser 1 1

G-37 | 14212045 R AATAT CHD Knee Lifting Link 1 1

G-38 | 142511053 | MR IRAAT AT (45)424] | Hinge Screw for G-37 1 1

G-39 | 14227016 R AATAT ()37 % | Spring for G-37 1 1

G-40 | 14226014 EOA WAk Connecting Screw for G-39 1 1

G-41 | 13526005 EOA AL Holder for G-39 1 1

G-42 | 14226016 [R o7 Stopper Pin for G-20 1 1

22 R




G FEJHiR 35 #44: /Presser Foot&Tension Release Mechanism

# 023




G EA T %844 /Presser Foot&Tension Release Mechanism

FF NFEMES £ ¥ PartName EAF#IE Description B

0 30-3Q | 30-4Q | 60-3@ | 60-4Q
G-43 | 14212046 6 1 B TR AT Knee Lifting Bar Stick 1 1
G-44 | 14213010 FA 2R AN 45 A A Tension Release Cable Ass’ v 1 1
G-46 | 14212047 e T Ih e Tension _ Release  Cable 1 1
G-47 | 101511005 | 4W#% b [ 5 ZeeR 4] Screw 1 1
G-48 | 14226017 AR 2R T A Connecting Bolt for G-44 1 1
G-49 | N01004 18 A A K R Nut A for G-44 1 1
G-50 | 142516017 | HT5ALAN AR R Nut B for G-44 1 1
G-51 | 14212048 N4 T ] 40 Tension _ Release  Cable 1 1
G-52 | 402511003 | 44 T [ E AR R4 Screw 1 1
G-53 | 14212049 A LR AR 2 T 3] 5 28 Bracket for G-51 1 1
G-54 | 421510012 | 4W#% T [ o ZE0R 4] Screw for G-53 2 2
G-55 | 40928021 A 98 [ T ZEM24T #4 P8 | Washer for G-53 2 2
G-57 | 14216004 AMVER (=D External  pressure  foot 1

24 W




ic Control Unit

H 3 L34 /Electron

25 T



H B3 B HL#44/Electronic Control Unit

i AT A FK PartName FEHEIR Description A
0 30-3Q | 30-4Q | 60-3@ | 60-4Q
H-1 114233003 | 2030G ¥ B HL#%(H | Electronic control asm 1 1
H-2 114513001 AL 22 BE B AT Screw(M5) 4 4
W02001 A K P Spring Washer 3 3
13628013 FE LA P Washer 3 3
H-3 136513001 FE 32 2 BE MR AT Screw(M5) 3 3

26 W




I fth ¥4 /Lubrication

327 W



I ity #844:/Lubrication

i AT A FK PartName FEHEIR Description A
0 30-3Q | 30-4Q | 60-3@ | 60-4Q
I-1 10111004 Y B Oil Gauge Window 1 1
1-2 10122019 VM 0 BUE | O-Ring 1 1
I-3-1 | 12921002 - [e] v 0il Return Tube 1 1
I-3-2 | 13523003 e e A Ry 0Oil Return Felter 1 1
I-4 14227018 b [51 3 & W%y £45 JE | Oil Return Felter Holder 1 1
I-5 1422100200 | [%iyhEHALE 0il pipe complete for upper 1 1
1-6 14221003 A Oil pipe for _shaft 1 1
I-7 1422000100 | JHZE44E Oil pump _asm 1 1
I-7-1 | 14220002 JHZR A Oil pump _body 1 1
I-7-2 | 14221004 I Ay Nipple for Oil Return Tube 1 1
I-7-3 | 14221005 I v Nipple for Lower Shaft Oil 1 1
I-7-4 | 14220003 VIR %6 Impeller 1 1
I-7-5 | 14220004 1 2E Piston 1 1
I-7-6 | 14227019 I ZE S Piston Spring 1 1
I-7-7 | 14226019 i ZE 5 S 4 Piston Spring Pin 1 1
I-7-8 | 142511061 | A ZEFAEEHRLT Piston Spring Pin Screw 1 1
1-7-9 | 14212055 HZE AR T4 il Pump Cover 1 1
I-7-10 | 14212056 THI 2R 3L 6 ] 0Oil Pump Cap 1 1
I-7-11 | 14212057 N A Magnetic Holder 1 1
I-7-12 | 402511010 | JMZEAE 5 AR MEET Screw(9/64” n=40) 4 4
I-7-13 | 14208011 THZEAR | X Collar for Impeller Shaft 1 1
I-7-14 | 413514006 | yHZEAE F'XEMRE] | Screw(M4) 2 2
I-7-15 | 14202030 THIZR M50 22 25 il Impeller Axis 1 1
1-8 206511002 | JHZRAARIEFEIRET Screw(9/64 " n=40) 3 3
1-9 W02002 i 22 4 3% P2 W2 AT 4% | Oil Pump Body Washer 3 3
1-10 14212059 ML SEE R il Pump Bracket 1 1
I-11 409511003 | yi ZZ A& 3% F2 % 2R 0% | Screw(3/16” n=28) 1 1
I-12 14227020 e Sy e 5 0il Pump Connecting Spring 1 1
1-13 14208012 1y X ] 0il Pump Connecting Collar 1 1
I-14 125515003 | Al SR RET Screw(11/64” n=40) 2 2
I-15 40111005 THE e A LT Nylon Clib 2 2

28 I




K B3R EHEMH:/Automatic presser Foot Parts

029 T




K B3h3BEBH#44:/Automatic presser Foot Parts

Fo AT AZFR PartName FEAA Description A

NA 30-3Q 30-4Q 60-3Q 60-4Q
K-1 207511026 I2ET M6 X 16 Screw M6x16 1 1
K-2 14204024 H5 B AR Presser Foot Crank 1 1
K-3 1423103600 | 7 AT2H4t Lever Assembly 1 1
K-4 1423001200 | F [T BHI b g ik 2H A Pressure-carryingfoot 1 1
K-5 101530014 | GeZR 2R KIEET M4 X 20 | Screw M4x20 8 8

030 W




K B3R EHEMH:/Automatic presser Foot Parts

18

031 W



K S3hif E &4 /Pneunatic presser Foot Parts
i AT A FK PartName FEHEIR Description A
0 30-3Q | 30-4Q | 60-3@ | 60-4Q

K-1 413513023 BEET M6x12 Screw M6x12 1 1
K-2 114204002 | S sh4A JE B il AR Presser Foot Crank 1 1
K-3 114208001 | $4[E Retaining ring 1 1
K-4 114203001 | KEHRIEHEIE Pressure-carrying foot 1 1
K-5 10122015 piES) Oil seal 1 1
K-6 114202001 | S&h36 I B4 Lifting foot shaft 1 1
K-7 H05013 T4 6 Open retaining ring 6 4 4
K-8 114204001 | S#FATE BIEAT Lifting foot connecting rod 1 1
K-9 114226002 | R Connection pin 2 2
K-10 | 114205001 | S Er#ed 44T Cvlinder joint connecting rod 1 1
K-11 | 207511026 H2E] M6x16 Screw M6x16 1 1
K-12 | 114236003 | SHr#E:L Cylinder joint 1 1
K-13 | W02023 GB/T 93 tr#ERY5H# | Spring washer &8 1 1
K-14 | S05007 H2E]T M8x20 Screw M8x20 4 4
K-15 | 114212002 | SEL2 384K Cylinder mounting plate 1 1
K-16 | S05079 P2ET M8x12 Screw M8x12 2 2
K-17 | 1142450010 | )& RIS GL Lifting foot cvalinder assembly 1 1
K-18 SE Trachea 3 3
K-19 | 142312006 | "5 JE & 22 Bk Valve mounting plate 1 1
K-20 | N01013 GB/T6170-1986 #2+f | Nut M3 2 2
K-21 | 114245004 | s AT oA Gas source processing 1 1
K-22 | S05005 H2ET M5x12 Screw M5x12 2 2
K-23 | 407504053 | - =¥ - [f] 3k 4% £ | Screw M3x25 2 2
K-24 | 114245005 FELfid, 1)) The electromagnetic valve 1 1

032 W




